\7

EPA

United States Region |
Environmental Protection J.F. Kennedy Federal Building
Agency Boston, MA 02203

Environmental
Impact Statement

MDC Proposed Sludge
Management Plan,
Metropolitan District

Commission,
Boston, MA.

Part B Volume 1|

Final




FINAL ENVIRONMENTAL IMPACT STATEMENT

MDC Proposed Sludge Management Plan,
Metropolitan District Commission, Boston, Massachusetts

Lead Agency: U.S. Environmental Protection Agency
Region I
JFK Federal Building
Boston, Massachusetts 02203

Cooperating Federal Agencies: None

Responsible Official: William R. Adams, Jr.
Regional Administrator
U.S. Environmental Protection Agency
JFK Federal Building
Boston, Massachusetts 02203

For Additional Information
[...]
Class A - Waters designated for use as public water supplies- character uniformly excellent.

Water Quality Criteria

Not less than 75% of saturation during at least 16 hours of any 24-hour
period and not less than 5 mg/l at any time.

None allowable.

None other than of natural origin.

Not to exceed an average value of 50 during any monthly sampling period.
None other than of natural origin.

As naturally occurs.

None other than of natural origin,

None in concentrations or combinations which would be harmful or offensive
to humans, or harmful to animal orx aquatic life,

None other than that occurring from natural phenomena,



€T

APPENDIX B-2

MASSACHUSETTS FRESH WATER STANDARDS {(Contd.)

Class B - Suitable for bathing and recreational purposes including water contact sports. Acceptable for
public water supply with appropriate treatment. Suitable for agricultural and certain industrial
cooling and process uses; excellent fish and wildlife habitat; excellent aesthetic value.

Item

1. Dissolved oxygen

2. Sludge deposits, solid
refuse, floating solids,
oils, grease, and scum

3. Color and turbidity

4. Coliform bacteria per 100 ml

5. Taste and odor

6. pH

7. Allowable temperature
increase

8. Chemical Constituents

Water Quality Criteria

Not less than 75% of saturation during at least 16 hours of any 24-hour
period and not less than 5 mg/l at any time,

None allowable.

None in such concentrations that wculd impair any usages specifically
to this class.

Not to exceed an average value of 1000 during any monthly sampling period nor
2400 in more than 20% of samples examined during such period.

None in such concentrations that would impair any usages specifically assigned
to this class and none that would cause taste and odor in edible fish.

6.5 - 8.0,

None except where the increase will not exceed the recommended limit on the
most sensitive receiving water use and in no case exceed 83°F in warm water
fisheries, and 68°F in cold water fisheries, or in any case raise the normal
temperature of the receiving water more than 4°F.

None in concentrations or combinations which would be harmful or offensive to

human, animal, or aquatic life or any water use specifically assigned to this
class.



LA

APPENDIX B-2

MASSACHUSETTS FRESH WATER STANDARDS (Contd.)

9. Radioactivity

10. Total phosphate
1l. Ammonia

12. Phenols

None in concentrations or combinations which would be harmful to human,
animal, or aquatic life for the appropriate water use. None in such
concentrations which would result in radio~nuclide concentrations in
aquatic life which would exceed the recommended limits for consumption
by humans,

Not to exceed an average of 0.05 mg/l1 as P during any monthly sampling period.
Not to exceed an average of 0.05 mg/l as N during any monthly sampling period.

Shall not exceed 0.001 mg/l at any time.

Class C - Suitable for recreational boating; habitat for wildlife and common food and game fishes indigenous to
the region; certain industrial cooling and process uses; under some conditions acceptable for public
water supply with appropriate treatment. Suitable for irrigation of crops used for consumption after
cooking. Good aesthetic value.

1. Dissolved Oxygen

2. Sludge deposits, solid
refuse, floating solids,
oils, grease, and scum

3. Color and turbidity

4. Coliform bacteria

Not less than 5 mg/l during at least 16 hours of any 24-hour period nor less
than 3 mg/1 at any time. For seasonal cold water fisheries at least 5 mg/l
must be maintained.

None allowable except those amounts that may result from the discharge from
waste treatment facilities proyiding appropriate treatment.

None allowable in such concentrations that would impair any usages speci-
fically assigned to this class.

None in such concentrations that would impair any usage specifically
assigned to this class.



ST

APPENDIX B-2
MASSACHUSETTS FRESH WATER STANDARDS (Contd.)

5.

10.

11.

12.

Taste and odor

PH

Allowable temperature
increase

Chemical constituents

Radiocactivity

Total phosphate
Ammonia

Phenols

None in such concentrations that would impair any usage specifically
assigned to this class, and none that would cause taste and odor to
edible fish.

6,0 - 8,5,

None except where the increase will not exceed the recommended limits on
the most sensitive receiving water use and in no case exceed 83°F in warm
water fisheries, and 68°F in cold water fisheries, or in any case raise

the normal temperature of the receiving water more than 4°F.

None in concentrations or combinations which would be harmful or offensive
to human or aquatic life or any water use specifically assigned to this class.

None in concentrations or combinations which would be harmful to human,

animal, or aquatic life for the appropriate water use. None in such
concentrations which would result in radio~nuclide concentrations in

aquatic life which exceed the recommended limits for consumption by humans.

Not to exceed an average of 0.05 mg/l as P during any monthly sampling period.

Not to exceed an average of 1.0 mg/l as N during any monthly sampling period.

Not to exceed an average of 0.002 mg/l1 at any time,

Class D - Suitable for aesthetic enjoyment, power, navigation and certain industrial cooling and process uses.
Class D waters will be assigned only where a higher water use class cannot be attained after all
appropriate waste treatment methods are utilized,

Dissolved oxygen

Sludge, deposits, solid
refuse, floating solids,
oils, grease, and scum

Not less than 2 mg/l at any time,.

None allowable except those amounts that may result from the discharge from
waste treatment facilities,



91

APPENDIX B-2

MASSACHUSETTS FRESH WATER STANDARDS (Contd.)

3.

Color and turbidity

Coliform bacteria

Taste and odor

pH

Allowable temperature
increase

Chemical constituents

Radioactivity

None in such concentrations that would impair any usages specifically assigned
to this class,

None in such concentrations that would impair any usages specifically assigned
to this class.

None in such concentrations that would impair any usages specifically assigned
to this class,

6.0 - 9.0,

None except where the increase will not exceed the recommended limits on the
most sensitive receiving water use and in no case 90°F.

None in concentrations or combinations which would be harmful to human,
animal, or aquatic life for the designated water use.

None in such concentrations or combinations which would be harmful to human,
animal, or aquatic life for the designated water use. None in such concen-
trations which will result in radio-nuclide concentration in aquatic life
which exceed the recommended limits for consumption by humans.



APPENDIX C
RECOMMENDED PROJECT PLAN (1995)
HAVENS & EMERSON, 1973

RECOMMENDED PROJECT PLAN (1995)

The Recommended Project Plan for sludge management provides
the Nut Island and Deer Island plants with facilities to meet the
estimated year 1995 secondary treatment loadings. As stated in
Chapter I, the average daily wastewater flows estimated for 1995
are 210 mgd for Nut Island and 390 mgd for Deer Island. The
sludge facilities are designed to handle raw primary sludge
and waste activated sludge for the combined flow of 600 mgd.

The Recommended Project Plan is shown schematically on

Figure VII-1.

Nut Island Plant: Raw primary sludge will go direct to

sludge storage tanks. Waste activated sludge will be thickened
by dissolved air flotation with the thickened sludge being pumped
to the sludge storage tanks. The existing anaerobic digestion tanks

will be converted to sludge storage tanks; provisions will be made to mix

17 -



81

—

STORAGE

GRAVITY
)
1 PRIMARY THICKENING
b S| SLUDGE
E L
E A FLOTATION
RN | SECONDARY =B1THICKENING
SLUDGE
PRIMARY
I| siuoce
N
vt FLOTATION
T N| SECONDARY P THICKENING
D| sLUDGE

RECOMMENDED PROJECT PLAN (1995)

A

CHEMICAL
CONDITIONING

PIPELINE
TRANSPORT

STORAGE

FIGURE YII-|
WASTE SLUDGE MANAGEMENT SCHEMATIC:

VACUUM

—®= FILTRATION

DEWATERING

—

MULTIPLE

HEARTH
INCINERATION

l

ASH
LAGOON

'

TRUCK
TRANSPORT

l

‘ASH
LAND
FiLL

| - IIX 3¥NoSld



the contents of the storage tanks to provide a homogeneous sludge
to pump to Deer Island. An enlarged pumping facility will be
provided to pump the mixed sludge to the Deer Island plant.

The existing sludge disposal pipeline will be extended to the
Deer Island site, and a new parallel sludge force main will be
constructed from Nut Island to Deer Island. This parallel
facility is required to provide standby capability in case of
pipeline outage for repair or cleaning.

Primary effluent will be used as a source of air-charged water
for dissolved air flotation, and the liquid effluent from this
process will be returned to the head of the plant. The contents of
the sludge storage tanks will be mixed and no recycle from these
tanks is planned.

Outside electric power will be required when the Nut Island
plant is expanded to secondary treatment, and when anaerobic

digestion and the recovery of digester gas is abandoned.

Deer Island Plant: Deer Island facilities represent a complete

wastewater treatment plant assuming primary and secondary treatment,
and sludge disposal. The existing gravity thickeners will provide
for thickening of about one-half of the raw primary sludge in the
design year. It is recommended that these units be continued

in service at optimum loading, but that no new gravity thickeners
be constructed. Consequently, about one-half of the primary sludge
will go to the sludge storage tanks without thickening. Waste

activated sludge will be thickened by dissolved air flotation

19



(similar to the Nut Island), with the thickened sludge going to the
sludge storage tanks for mixing with the primary sludges. The
combined sludges from both plants will be mixed and be sent to

the sludge disposal facilities as a single sludge flow.

The Sludge Disposal Building at Deer Island is the heart of
the sludge management system. Sludge will be chemically conditioned with
ferric chloride and lime or polymers and delivered to vacuum filters for
dewatering. The dewatered cake will be discharged by conveyor
into multiple hearth furnaces for incineration. Grit and screenings
from the remote sites will be trucked to the Deer Island Sludge
Disposal Building for incineration and disposal along with sludge
cake. Ash from the incineration process will be pumped in slurry
form to on-site ash lagoons for storage and dewatering.

Periodically (approximately every two years) ash will be hauled from
the site for ultimate disposal of this inert material by sanitary
landfill.

Waste heat from the incineration process will be recovered for
production of electrical energy. Steam will be produced in waste
heat boilers by recovering heat from the incinerator exhaust gases.
This steam will be used in turbine generators and is capable of
producing approximately one-half of the 1986 power demand for the
Deer Island plant. Outside electric power supply should be
provided for the remaining load and for standby. (Estimated Deer
Island 1995 connected load for primary and secondary treatment
with complete sludge processing is about 37 megawatts; average

day load with no credit for waste heat recovery is approximately 20 megawatts).

20



Recycle flows such as filtrate, thickener overflow and ash
lagoon supernatant at Deer Island will be returned to the head of

plant for treatment.

BASIC DESIGN CRITERIA - RECOMMENDED PLAN

The preliminary basic design criteria for the Recommended
Project Plan is listed below. Loadings are for average day conditions

in 1995 unless otherwise noted.

Nut Island
1. Flotation Thickeners
No. and Size (length x width) 8 @ 90" x 20
Solids loading 9.8 lbs/sf/d
2. Sludge Storage (Existing Anaerobic Digesters)
No. and Size 4 @ 110' diam. x 30' SWD
Detention 10 days
3. Sludge Pumping to Deer Island
No. and Size 2 @ 1000 gpm
Average Daily Flow 860,000 gpd (600 gpm)

Deer Island

4. Gravity Thickeners (Existing)

No. and Size 4 @ 55' diam.

Solids Loading 27.6 1bs/sf/d
5. Flotation Thickeners

No. and Size 16 @ 90' x 20'

Solids Loading 8.1 1bs/sf/d
6. Sludge Storage (Existing Anaerobic Digesters)

No. and Size 4 @ 108' diam. x 30' SWD

Detention (Deer Island Flow Only) 6 days

(Deer & Nut Island Flows) 3 days

7. Vacuum Filters

No. and Size 14 @ 750 sf

Filter yield, avg. day (10 filters) 4.5 1lbs/sf/hr
max. day (12 filters) 4.9 lbs/sf/hr

21



8. Incinerators
No. and Size 7 @ 25' diam. x 9 hearth

Rated capacity, each 410 wet tons/d
Sludge loading, avg. day (5 units) 8.5 lbs/sf/hr
max. day (6 units) 9.9 1bs/sf/hr
9. Turbine Generators
No. and Size 4 @ 3400 KW

In order to establish incinerator operating conditions, determine
the amount of recoverable heat available, and to establish the
operating cost of auxiliary fuel, detailed heat balance computations
were prepared. These computations were computerized, and for
information of the reader, a typical heat balance computation is
presented in Appendix F.

The heat balance shows that under 1995 average day conditions,
no auxiliary fuel is required, and that the exit flue gas temperature
leaving the furnaces will be about 1136°F. Gas temperature leaving
the heat recovery boilers is about 250°F., and at exit from the

scrubbers is approximately 105°F.

ESTIMATES OF COST - RECOMMENDED PLAN (1995)

Table VII-2 presents capital costs for the Recommended Project
Plan at Deer Island and Nut Island. The costs presented here are
based on current price levels. The electrification of raw sewage pumps

at Deer Island has been included in this tabulation; earlier in this study

it was shown that the operation of raw sewage pump engines was
uneconomical, therefore, electrification of these pumps is included.

Table VII-3 presents total annual costs for the recommended

plan.

22



TABLE VII-2

CAPITAL COSTS
RECOMMENDED PROJECT PLAN (1995)

NUT ISLAND
Flotation Thickeners $ 1,812,400
Sludge Pump Station and Pipelines to
Deer Island (1) 4,852,800
Miscellaneous Facilities 442,000
Total for Nut Island $ 7,107,200
DEER ISLAND
Electrification of Raw Sewage Pumpscz) $ 1,920,000
Flotation Thickeners 3,584,700
Vacuum Filters and Incinerators 24,502,800
Power Generation Stationcs) 5,576,400
Miscellaneous Facilities 1,869,000
Ash Lagoons and Landfill 1,642,400
Total for Deer Island $39,095,300
TOTAL PROJECT COST (Rounded) $46,202,000

(I)Includes service water, tunnels and yardwork.
cz)After allowance for $180,000 salvage value for 9 engines.

(S)Includes Service Water Facilities, gravity thickener and storage
tank odor control, tunnels, and yardwork.

23



TABLE VII-3

TOTAL ANNUAL COSTS
RECOMMENDED PROJECT PLAN
(Median year 1986)

Total Capital Cost $46,202,000

Amortized Capital Cost $ 3,106,500

Annual Operation and
Maintenance Costs:

Fuel and Power $ 631,700
Chemical Costs 575,000
Maintenance 375,700
Manpower 1,570,500
Total - Oper. & Maint. $ 3,152,900
Credit for recovered energy -795,000
TOTAL ANNUAL COST (Rounded) $ 5,464,000

24



APPENDIX D

ROCK TYPES OF CONTINENTAL MASSACHUSETTS

Sedimentary Rocks

Conglomerates (Bellingham, Pondville, Roxbury, Dighton and
Purgatory, Mount Toby, Howard)

Schists (Brimfield, Oxford, Paxton Quartz, Chiastolite,
Boylston, Amherst, Erving Horneblend, Conway, Goshen,
Hawley, Savoy, Greylock, Berkshire, Rowe, Hoosac)

Slates (Braintree, Cambridge)

Gneiss (Washington, Hinsdale, Northbridge Granite)

Limestones (Bellowspipe, Stockbridge, Coles Brook)

Quartzites (Oakdale, Westboro, Merrimack, Quabin, Cheshire)

Formations (Marlboro, Nashoba, Wamsutta, Weymouth, Rhode Island,
Bernardston, Dalton)

Argillites (Leyden, Braintree)
Worcester Phyllite

Chicopee Shale

Longmeadow Sandstone
Sugarloaf Arkose

Chester Amphibolite

Igneous Rocks

Granites (Middlefield, Pelham, Coys Hill, Fitzwilliam, Hardwick,
Hubbardston, Fitchburg, Ayer, Andover, Squam, Quincy,
Milford, Westwood)

Granodiorites (Williamsburg, Monson, Dedham)

Diorites (Dana, Dracut, Straw Hollow, Prescott, Newburyport,
Quartz, Ironstone Quartz, Lee Quartz)

Granite Gneiss (Northbridge, Becket, Stamford, Sterling)